U

Universitetet
i Stavanger

Faculty of Science and Technology

MASTER’S THESIS

Study program/Specialization: Spring Semester,2017
Environmental Technology/ Offshore Open / Restricted-access
Environmental Engineering
Writer:

) N

Andri Nursanto

(Writer’s signature)

Faculty supervisor:
Torleiv Bilstad
External supervisor (s):

Stig Ovar Keller

Thesis title:

DESIGN AND COST EVALUATION OF ANAEROBIC BIOREACTOR FOR

INDUSTRIAL WASTE

Credits (ECTS):
30

Keywords:

COD removal, Anaerobic bioreactor design
and cost, Anaerobic Contact reactor, UASB

reactor

Pages: 61 pages
+ Front part  : 9 pages
+ Appendixes : 28 pages

+ Enclosure : CD

Stavanger, 21 June 2017




DESIGN AND COST EVALUATION OF
[...]
Figure 2-10 Anaerobic system with external membrane separation

One of the disadvantages of membrane separation system is the membrane fouling and
the power consumption of the pump system. Organic fouling problem is the most
common thing occurring in this system. The fouling is caused by the accumulation of

colloidal material and bacteria on the surface of the membrane[22].

| 19 | Literature Review



2.7.7 UASB (Up-flow Anaerobic Sludge Blanket)

Up-flow anaerobic sludge blanket reactor is the anaerobic reactor most widely-used in
the world for treating several types of wastewater[23]. Invented by Lettinga in late 1970,
the UASB became one of the most notable of development in anaerobic system. In the
UASB reactor its wastewater inlet flows from the bottom of the reactor with the pre-
determined setting of up-flow velocity. The inlet stream will hit the sludge blanket
consisting of concentrated granules in the bottom part of the tank. The system is suitable
to treat wastewater contain less than 6 % of solids. Figure 2-11 shows the original design
of UASB reactor without effluent recycling process or packing filters (a) and UASB with
recirculation pump (b). The UASB reactor design is divided into several height fractions,
and each fraction contains separation unit. The separator helps remove solid with the

liquid.

Effluent Effluent
— —
= [Gas storage ~ | Gas starage
Sludge
‘| blanket
(a) (b

Figure 2-11 Up-flow anaerobic sludge blanket reactor. Original design (a); UASB with recirculation pump

(b)

The formation of granules plays an important role in the UASB system. The blanket zone

is formed above the suspended biomass zone. This zone acts as the separator between

| 20 | Literature Review



liquid flowing up and the sludge below. The advantage of the UASB reactor is that
requirement of sludge disposal process is reduced compared to another anaerobic digester
model [24]. The UASB system allows the use of high volumetric COD loading compared

to another process.

The up-flow velocity is determined based on reactor area and the flowrate. For wastewater
with low concentration of soluble COD, the up-flow velocity can follow the
recommended design parameter adapted from Lettinga and Hulshoff (Table 2-1), but for
wastewater with high COD it will be determined by the volumetric organic loads to the

reactor.

Table 2-1 Up-flow velocities recommended for UASB rector[25]

Up-flow Velocity Typical reactor height
COD in wastewater type
(meter/hour) (meter)
nearly 100% COD 1.0-3.0 8
partially soluble 1.0-1.25 6
municipal wastewater 0.8-1.0 5

2.8 Pre-Treatment of Methane Production

Pre-treatment of biogas is known to increase the efficiency of biogas production. It can
be classified into three categories; thermal treatment, mechanical treatment and
thermochemical treatment. However, overall the methods presented until now have their
drawback and does not have breakthrough[26]. Mechanical pre-treatment often appears
to require high capital cost and consume high energy in the process, while the thermal
treatment requires high temperature to get significant improvement. The pre-treatment

methods and their merits are listed in Table 2-2.

| 21 | Literature Review



Table 2-2 Pretreatment method for biogas production. Listed estimated cost, merits and demerits of the

method[26]
Estimated cost .
Method Advantage Disadvantage
(EUR/tonne TDS)
Thermal 200 low yield, dependent on
sludge type
High disintegration
Oxidation 800 g . 8 Low pH. High cost
effieciency
Thermochemical Not available Simple Corrosion, odour

Ball mill

Ultrasound

3000 High efficiency, simple

833

High operation cost

Complete disintegration Energy intensive

2.9 Energy Utilization from Wastewater

Biogas production from a differents source type was calculated under ideal condition. The

data were obtained from biogasworld website (https://www.biogasworld.com/biogas-

calculations). The SRT for the calculation was estimated ~ 40 days. Table 2-3 shows the

estimated biogas production, electricity, and heat generated from a different type of

wastewater.
Table 2-3 Biogas production from different type of wastewater
Total solids Volz!tlle Blogafs Electicity Heat
Waste type solids production generated generated
% % m3/d kWh GJ/year

WWTP Sludge 5 80 360 262,800.00 1,131.00
municipal (wet) 13 90 1680 1,208,880.00 5,200.00
Fats, oils, and

grease (FOG) 36 84 9048 6,508,680.00 28,101.00
Cow slurry (dairy) 8 80 504 359,160.00 1,551.00

note:

WWTP: wastewater treatment plant

Feed: 10000 tons/year

Digester type: wet

Biogas usage: CHP (Combined heat and power)

| 22 | Literature Review



2.10 Focus of the Research

Many biogas installations were successfully implemented, whether using solid bio-waste
or wastewater. Biogas installations can have a wide variation in term of design, depending
on substrate and the requirement for optimal conditions. This study is aimed to propose
the optimal biogas design parameters satisfying the requirement of Norwegian
Technology AS for treating the wastewater from selected industries and producing biogas.
To achieve this objective, literature study of the design was carried out to seek the
advantage and disadvantage of different bio-digester designs. Analysis of information
regarding used coolant wastewater sample, which assumed contain bio-pesticide, was
also in focus. The possible best available technology is analysed in detail including the
estimated capital cost required. The cost analysis of the technology is carried out to give
the risk and gains of design. In the term of cost, the analysis includes the estimated capital

cost to build a digester design as well as the operational electricity consumption reviewed.

| 23 | Literature Review



3 Materials and Methods

This chapter describes the methods used for calculating and analyzing bio-digester design
for Anaerobic Contact and UASB (up flow anaerobic sludge blanket digestion). Both of
the digester types are compared and analyzed based on design merits and demerits, and
their estimated capital cost production. A schematic of the design is presented in the form
of process flow based on author preferences. Volume, SRT, sludge production, estimated
maximum daily methane production, nutrients requirement and mechanical design were
calculated based on journals and books form literature study. The substrate selected in
this project is glycol base compound (ethylene glycol and propylene glycol), and some
organic acids. The wastewater substrate from industry was also tested for its
biodegradability using biogas batch test and its properties, such as COD, solids content
and ion content. Four different samples of wastewater tested during the laboratory
experiment, which are contaminated MEG (mono-ethylene glycol), used coolants, and
two different slop water. All laboratory works for this master’s thesis were conducted at

the University of Stavanger. Figure 3-1 shows the flow chart used in this study.

| 24 | Materials and Methods



i ® COD test
- Wastewater
Start ‘haracterization | *|on chromatography test
N FrETeEEE *Bio-potential test

*Inlet soluble COD

Input waste water | ®Flow rate
parameter ®5RT
® Dperation temperatur,

Calculate volume

reactor based on
- M55 and MTSS

a

Effluent COD less than 150 mg/l

*Reactor dimension

®Reactor unit number

® [(aximum daily methane
production

®Energy convertion

*Heat [oss and heat requiremen

Calculate Reactor
design parameter

Reactor cost analysis

o

Figure 3-1 Research flowchart

3.1 ANAEROBIC CONTACT and UASB Design Calculation

The procedure for calculating the physical design of the digester was following this order:
1) calculate the SRT based on the pre-determined target effluent soluble concentration;
2) acquiring suitable SRT, sludge mass produced from substrate and bacteria determined;
3) the volume is calculated based on the pre-determined MLSS setting. Basic assumption
made for the calculation was, the soluble COD in the wastewater is bio-degradable.

Maximum daily methane production rate and energy generated by the methane were also

| 25 | Materials and Methods



computed. Wall thickness of digester design is calculated based on the type of material
used.

3.1.1 Pre-Determined Parameters of the Calculation

The substrate type to be treated in this designed digester is glycol-bases compound
(ethylene glycol and propylene glycol) and some organic acids. Maximum average COD
in the wastewater inlet to the digester is set to 70 kg/m?3. For this design setting industrial
wastewater which contains more than the average COD will be diluted to reach allowable
COD parameter. Table 3-1 provides the pre-determined properties of the wastewater
substrate and system operation used for the design calculation.

Table 3-1 Pre-determined properties and system operation for the anaerobic digester design calculation

Properties Value unit
Average Influent flow 150 m3/d
Max hourly influent flow 9.4 m3/h
Average influent soluble COD 70 kg/m?3
MLSS for Anaerobic Contact system 4.0 kg/m?3
MLSS for UASB 30.0 kg/m?3
Operation temperature 35 °C
Effluent soluble concentration < 500 mg/I

3.1.2 Mass Balance Calculation

The COD fraction availability data of the wastewater substrate is limited in the
calculation. Thus the biodegradable COD and non-biodegradable COD part of it can only
be predicted based on assumption. The assumptions used are 99 % of soluble inlet COD
is degradable and 1 % of inlet soluble COD is un-degradable.

3.1.3 Maximum Daily Methane Production and Energy Conversion

The calculation of daily methane production is based on the difference in total degradable
influent COD and effluent COD. Biogas production rate used in the process calculation
is 0.4 | CH4/ gram of CODTSS. The ratio used is based on the COD mass balance of the
bio-process. The energy conversion calculation is based on of energy density of methane
at a specific temperature. Table 3-2 shows_the values and unit used for methane

production and energy conversion.

| 26 | Materials and Methods



Table 3-2 Parameter used for methane production and energy conversion

Parameter Value unit
Biogas temperature 30 °C
Biogas production ratio 0.39 I/g COD
Methane ratio in biogas 65 %
Methane energy density 50.1 ki/g
Methane density at 30 °C 0.635 g/

3.1.4 Wall Thickness Calculation

Wall thickness of the primary digester is calculated based on the static and working
pressure given by the biomass inside of the primary digester. The material used as the
digester’s wall is affecting the minimum wall thickness calculation. In this project carbon
steel is selected as digester material. Table 3-3 below describes considered allowable

corrosion used in the calculation.

Table 3-3 Parameter used for wall thickness calculation

Parameter Value unit
working stress of carbon steel 94408 KN/m2
Joint Efficiency Ej 0.85

Internal radius r; 3.4 m
corrosion allowance 2 mm

3.1.5 Process Flow Diagram

A process flow diagram was build based on the digester unit design calculation and
properties of the inlet wastewater coming to the anaerobic digester. Pre-treatment used
for the wastewater includes grit removal and DAF (Dissolved Air Flotation) unit.
Equilibrium tank is suggested as flow control of the wastewater coming to the anaerobic
digester. The digester is split into two tanks due to the acidification process and
gasification process for Anaerobic Contact type digester. Membrane filter unit is selected
as sludge recycle unit from the primary digester. As an alternative, clarifier with sludge
thickening unit suggested. The effluent of the digester unit was treated using aeration unit
to achieve standard disposable wastewater. The process flow diagram is presented as a

part of the Results section.

| 27 | Materials and Methods



3.2 Laboratory Test

This part explains the laboratory scale experiment of anaerobic treatment for four
different types of sample collected from wastewater tank, Norwegian Technology AS,
Stavanger. Table 3-4 provides the samples used for the study. The computerized batch
test was used in the trial to find the bio-degradability of the components in samples. The
inoculum bacteria used in this study was collected from line production of IVAR
Grgdaland. COD and ion content properties of the collected wastewater were tested to
support the bio-potential results from the anaerobic batch test. lon content of the samples
were tested using ion chromatography technique. The standard method used for
wastewater characterization is based on the modified method listed on American Water
and Wastewater Association (AWWA)[27].

Table 3-4 List of the samples tested in the study including its primary component

Sample name primary component

Contaminated mono-ethylene glycol

glycol

Slop water A a mix of unknown chemical

Slop water B a mix of unknown chemical
a mix of granule solids and

Inoculum microorganisms

Used coolants glycol

3.2.1 Biogas Potential Test in Batch Reactor

The biogas potential was tested using AMPTS Il (Automatic Methane Potential Test
System I1). The instrument developed by BPC (Bioprocess control) consist of four main
parts; incubation unit, CO> absorber unit, gas counter unit and AMPTS |1 software. Figure
3-2 shows the configuration of AMPTS |1 unit implemented for investigating the biogas
potential, using sludge as inoculum. The operational temperature used for the test was 35
°C using water bath controlled electronically by the incubator unit. The CO> absorber unit
prepared for the test is NaOH 3 M and 0.4 % Thymolphthalein pH-indicator solution. All
the CO- produced from the batch was assumed to be absorbed by the absorber unit, and
thus the gas counted in the gas counter unit was assumed to be pure methane. Although
H> gas is produced in the anaerobic biodegradation process, for the gas volume
conversion it is assumed that the methane is pure, as the biogas pass through the absorber.
The gas counter unit uses standardized metal ball weight connected to a plastic bar which

| 28 | Materials and Methods



blocks the biogas flow. When each ten pl of biogas accumulates, the plastic bar is lifted
by the biogas pressure and sends signals to the AMPTS Il software. Methane flow rate

and volume data were collected online during the test.

Motored stirrer

Biogas

\E /“} ®

CO. absarber unit Biogas counter unit AMPTS Il

‘ >

Sample inside
incubator

@ (b) © O]

Figure 3-2 AMPTS Il configuration unit consist of incubator (a), CO2 absorber unit (b), Biogas counter
unit (c) and AMPTS 11 software (d)

The batch test was conducted for 14 days (2" - 15" April 2017) and used the setup as
mentioned below (Table 3-5). The inoculum was collected from IVAR Grgdaland’s line

of the bio-process.

Table 3-5 The setup used for biogas batch test

Batch Jar number Component content
1
100 ml MEG + 150 ml sludge
2
3
4 100 ml coolants + 150 ml sludge
5
6 100 ml slop A + 150 ml sludge
7
g 150 ml sludge+ 100 ml water
9 100 ml filtered coolants + 150 ml sludge
10 50 ml filtered coolants + 100 ml sludge + 50 ml water

3.2.2 COD Measurement
Total COD and filtered COD of the samples were tested for analysis and used as a

reference for the anaerobic digester design calculation. COD test used COD test kit as

| 29 | Materials and Methods



part of the spectrophotometer measurement. COD test kit product number used is PN
109773 (range COD concentration between 100-1500 mg/l), and the spectrometer used
for this study is Spectroquat Pharo 300 (Figure 3-3).

Figure 3-3 Spectroquat Pharo 300 instrument.

The procedure of COD test was carried out based on the COD test kit manual. 2.0 ml of
diluted sample is added into the test kit tube and mixed using vibration test tube shaker
(HEI-036130000), then the tube was incubated in incubator unit (TR 620), at 148 °C for
2 hours. After that the tube was cooled until it reaches room temperature. Then the tube
was inserted into the spectrometer to measure COD based on the method selected on

display.

3.2.3 lon Chromatography Test

The content of ions dissolved in the samples were analyzed using auto sampler ion
[...]
and is connected back to the inlet stream pipe of the digester. A PVC with pipe pressure
of 200 psi is recommended for this application. Roughly around 93 meters and 161 meters
of the 6” pipe are required for the digester connection of Anaerobic Contact and UASB,

respectively (see Figure 4-4).

TN

gas phase digester

A7 b

B fm membrane

filter

| = |

acid phasze
digester -

2

membrane

mpEng pump compressor

3Em |

Figure 4-4 Liquid pipeline of Anaerobic Contact reactor

The gas system must have resistivity to corrosion due to HzS production from the
degradation process. Commonly, low copper cast aluminum materials are used to handle
biogas system. Stainless steel pipe is excellent choice for the gas piping system. It has
corrosion resistance and excellent formability. EN 1.4404/AI1SI 316L material pipe is the
type that recommended to use. The protective coating is recommended to prevent
corrosion if fabricated steel used. Epoxy coating and bitumastic coating are recommended

to coat the material.

Choice of pipe diameter, length, and fitting is based on The Water Environment
Federation (WEF Manual of Practice No.FD — 8), where pipe should be sized with

| 48 | Results



maximum gas velocity below 12 ft/s (3.7 m/s). To reduce pressure loss the number of

pipe bends should be minimized.

The pumps used in the biogas plant may be diesel pump or electric pump. Electric pump
may give more efficiency compared to the diesel pump. Centrifugal pump is chosen as
the feed pump into the digester which provides low torque requirement and less
susceptible to plugging. It is capable of handling wastewater with total solids up to 10%.
Return pumps will have more solids to handle compared to the feed pump. A sludge
thickener based on microfiltration membrane filter will be used to treat effluent of the

digester and return the sludge into digester system.

Mixing system selected for the digester is the mechanical pumping system. Three options
are available for mechanical pumping system. As it is shown in the PFD picture (Figure
4-1), external recirculation pump was selected. The other two types of mechanical
pumping system are shown in Figure 4-5. The unit powered by the motor is estimated
based on the volume of the digester with ratio 0.005-0.008 kW/m? of digester volume[22].
10 kW motor is used for acid phase tank and 50 kW motor for gas phase tank in Anaerobic
Contact. For UASB reactor, 15 kW motor is selected.

Deflecting veins

Inlet port Reverse motor
and gearbox

Aus.
mixing
nozzle

ralad haldl
d
IESE R

— — > =
_ Recirculation v
Mixing Mixing

pump
nozzle nozzle

(@) (b) {c)

Propeller

Figure 4-5 Mechanical pumping system: (a) external pumped recirculation, (b) external draft tube, (c)
internal draft tube

| 49 | Results



5 Discussions

This chapter discusses the results from bio-potential tests conducted and explicates the
connections to biodegradation process, the decisions made for selecting the design
parameters and unit installed in the recommended anaerobic digester system. Lastly,
Anaerobic Contact and UASB design parameters are compared to each other, while the
merits and demerits of the systems are evaluated.

5.1 Bio-Potential Test

The objective of the experiments conducted in this study is to get the complete picture of
the industrial wastewater characteristics and to suggest a suitable design of the bio-reactor
for treatment of industrial wastewater. This industrial wastewater consists of mixture of
the chemicals. Depending on the type of the industry, the wastewater characteristics may
vary. For this project, wastewater, which will be treated, is the waste that consists of
glycol and organic acid. Many studies show biodegradation for both of the chemicals
(glycol and organic acid) in biomass under aerobic and anaerobic condition [14-17].
Wastewater coming from the car industry, including coolant, are the main subject of the
design. The coolant composition might have bio-pesticide that will affect the degradation
process of the waste. To ascertain this assumption, the bio-potential test was conducted.
The other reason to conduct this experiment was to analyze the salinity of the wastewater
from the oil and gas industry. Slop water usually has an uncertain composition on it. All
the water, collected from the drainage at the rig, placed in the same container and send
offshore to treat. The slop water usually contains sea water which has salinity content and
might decrease the kinetic of biodegradation.

Table 4-10 lists the values of bio-methane produced during the test. Inoculum acts as the
blank concentration for the test, which contains a substrate and heterotrophic bacteria.
The volume of the biogas produced from the samples was subtracted from the gas
produced by the inoculum sample. This condition applied if the batch reactor test runs
with high efficiency. The results shown in Table 4-10 indicate that reactor is not
functioning properly for MEG sample and used coolant sample. The performance from
both of the samples was lower than the inoculum sample. The MEG sample produces
only 43 ml of biogas compared to the inoculum, which produces 280.7 ml of biogas.

| 50 | Discussions



According to the pH test and COD test of the samples listed in Table 4-9, the pH of MEG
is in the base range, while the COD load in the reactor is high using ratio 2:3 to the
inoculum. The same case occurred to the used coolant sample; the COD load exceeded
the standard COD load in a batch reactor, a total of 59.2 gCOD placed into the 250 ml
reactor. Acideogenesis is the reaction with highest kinetic coefficient compared to other
steps in anaerobic biodegradation. 0.1-0.2 gVVSS/gCOD of yield was achieved in this step.
The products from acidogenesis are mainly short-chain fatty acids (SCFA) and hydrogen.
The pH of the reactor might be decreased and there is a possibility of accumulation of
FVA in the reactor, which is toxic to the methanogens bacteria. When all alkalinity is
consumed by the produced acid in the carcinogenesis reaction, the pH starts to drop,
which leads to inhibition of the methanogenesis steps. The parameter that should be
maintained is the pH in the reactor. This experiment should be run with the addition of

buffer to increase alkalinity and maintain the pH during the acidogenic steps.

Filtered coolant sample, tested using ratio 1:3:1 for Sample:inoculum:water, performed
better than the coolant sample. But the amount of COD converted into biogas is still low.
With 65 % COD removal efficiency, the methane produced from the filtered coolant

estimated to be 3.2 liters and inoculum sample would produce 0.3 liter.

lon concentration of the wastewater might inhibit the process at a certain level. lon
chromatography instrument is the suitable method to measure the ion content dissolved
in the wastewater sample. From Table 4-7 and Table 4-8, there is an indication of strong
inhibition in anaerobic biodegradation from Slop water B sample, which might occur if
bio-potential test were conducted. The strongest effect is coming from sulfate (as H2S)
with a concentration of 6225.39 mg /liter, while the threshold level of sulfide is 200 mg/
liter. Hydrogen sulfide is partially soluble in water. In water, it releases hydrogen ion,
what will decrease the pH. Slop B sample is not suitable for biogas anaerobic treatment
because it will strongly inhibit the process by reducing the yield, and H>S in gaseous form
is corrosive to the system. Test for used coolant sample surprisingly showed a reasonable
concentration of ions which may indicate the potential to be treated by anaerobic

degradation.

This experiment alone cannot confirm the basic assumption bio-pesticide presence in the

coolant. The biogas production increased when the COD load to the reactor was adjusted

| 51 | Discussions



to lower level. A proper test in bio-potential is required to measure thoroughly the COD

removal efficiency of coolant wastewater sample.

5.2 Pre-Treatment of Inlet Water

Anaerobic treatment reactor was selected to treat the sample with a predetermined
parameter of the concentration of CODsoiube 70 kg /m* and 5000 m?® of waste per year.
Other than the COD, flowrate, probability to contain high salinity, and presence of glycol,
there is no other data available as an input. The composition of wastewater sample is not
available when the writer does the calculation on the design. The important parameter,
which is usually considered for the reactor design, is the COD fraction of the wastewater;
soluble COD, particulate COD also the ratio of degradable COD in it.

Three feed tanks with an average volume of 500 m® were prepared to hold the waste
transported to the site. One tank is prepared to contain water if the industrial wastewater
has exceeded COD and salinity level set for the design. Screen or grit removal is placed

after the feed tank to remove debris from wastewater.

The design calculation is intended to treat soluble COD from the wastewater, not the
sludge. Hence a pre-treatment unit is used to remove the particulate COD. The instrument
selected is the DAF (dissolved air flotation) unit. This unit is available in the company,
and it can be utilized to treat the waste. The DAF unit contains a flocculation chamber,
which is used to mix wastewater with flocculants agent and stirred gently. The flocculent
agent is added into the mainstream pipeline to increase contact time and get mixed with
the wastewater inlet. DAF with circulation unit is selected and it will pressurize the

recycle flow and mix it with influent before entering the flocculation chamber.

The equalization tank is selected to control the inlet flow into the digester. 300 m®tank
is prepared to hold the inlet water. The size is calculated based on the estimated time

detention of 2 days from inlet water with 150 m3/day flowrate.

5.3 Anaerobic Contact and UASB

5.3.1 Anaerobic Contact Reactor Design
The SRT of Anaerobic Contact may vary from 15 to 30 days to achieve process stability

and considering safety factor. In this case, the inlet wastewater contains very high COD,

| 52 | Discussions



mostly soluble, because of the pre-treatment of DAF. The HRT in Anaerobic Contact
process is set equal to SRT to provide the time needed for the thickening process of
effluent solids. This concept is similar with the CSTR to treat high concentration of
soluble COD.

The Two-phase anaerobic digestion system was selected to accommodate the inefficiency
of single staged anaerobic digestion. From the four options available for the two-phase
anaerobic digestion, acid-gas phase was selected. The other two-stage types use heat
treatment to achieve thermophilic digestion condition (50 — 57 °C). Heat treatment is
considered expensive, especially in large reactor. Thus, the heat treatment in this design
is only used to maintain the mesophilic temperature (35 °C). The acid-gas phase splits
the process into fermentation and methanogenesis. Hydrolysis step is neglected because
the wastewater contains few solids. The acid phase, which runs in the first reactor, is
operated at pH 6 or less and has less SRT compared to the gas phase. In the calculation,
the SRT is set for three days in acid phase and 26 days in the gas phase. The gas phase is
controlled to suit the condition of methanogenesis steps. With this type of process flow,
the reaction can be maintained more easily compared to single stage phase.

The MVSS is the portion that digests the incoming substrate; it is a part of the total MLSS
inside the digester. MVSS contains microorganisms and organic matter in the form of
sludge. The calculation of MVSS in a different value of SRT is shown in Appendix 1:
Table A- 2 and Table A- 3.

The amount of MVSS solids produced from the selected SRT thus is converted into the
minimum volume of liquid required to digest the substrate. The higher SRT values is set
for the design, the more volume of liquid is required. Typically a certain conversion factor
is used to overcome the efficiency which is not hundred percent. An assumption of 80 %
efficiency is commonly used. Thus the effective volume is multiplied by 1.25. Another
multiplier commonly used is 1.2. It is used to consider the dead volume inside of the

reactor.

In the Anaerobic contact reactor, the SRT is set at 29 days to maintain the solids longer
inside of the reactor and achieve high efficiency of degradation. The value of efficiency
rate in the calculation was set at 0.9. This efficiency is achievable when the parameters

are maintained during operation. Consideration of adding nutrients is also taken in

| 53 | Discussions



account, because the wastewater, which originally comes from industry, has less organic
nitrogen and phosphorous compared to the municipal wastewater. The nutrients input
process is started in the equalization tank, or it can be injected from the mainstream pipe
that goes to the digester. One of the advantages of Anaerobic Contact reactor is its ability
to withstand shock from wastewater inlet. The characteristic of industrial wastewater
cannot be predicted and the COD and salinity may vary far from safety level of reactor
design parameter. The large volume of the Anaerobic Contact reactor can dilute the
incoming wastewater, reducing the shock effect.

The main body of the digester’s material can be selected from metal or a concrete cement.
The cost of building the tank from the concrete is more suitable for treating wastewater
in large volume compared the metal tank. The price of the metal per cubic meter is
considered more expensive especially when the material used in large volume. Certain
thickness is calculated to withstand the working pressure of the digester. The main
pressure comes from the solids contained in the MLSS. The more MLSS set for the
digester, the more static pressure of the liquid is applied to the digester wall. The concrete
body of reactor provides the good strength required to withstand the working pressure.
Some part of the digester body is placed under the ground level. 2-3 meter of the body is
placed to stabilize the concrete building. Insulation of the wall is an important aspect of
building the digester. Lining process is implied by mortar or using insulator foam to cover
side body of reactor that contact with air. The loss of heat to the air is a problem of the
digestion process while maintaining the temperature is also costly. The heat loss due to
heat transfer to the contact with wind is categorized as a significant factor. A reactor that
directly exposed to the wind with velocity of 6 m/s suffered from multiplication factor of
3.0 for the heat loss calculation. The heat loss calculations in this study are based on the

carbon-metal as the frame of the digester.

The heat of the reactor body is maintained by heat transfer unit from the boiler. The most
effective ways to heat the system is by using in site heating system. The body of the
digester is surrounded by the heat pipe, which transfers the heat coming from hot water
inside the pipe through the liquid body of the digester. A stainless steel corrugated pipe
system is the best option available for in site heat blanket system. Other pipe materials
used for heat blanket are carbon steel and polyethylene, but they lack heat transfer ability

compared to the stainless steel, thus the installation inside requires more line compared

| 54 | Discussions



to stainless steel. Standard 2" of the pipe is used for the installation. 113 meter and 176
meters of the pipeline are required to install inside the acid phase digester and gas phase

digesters.

The gas produced from the digester is collected in the roof part of the digester. Usually
the frame of the gas holder inside of the tank is made of a light material such as wood
with a net or stainless steel frame. The biogas holder itself can be placed inside or outside

the digester. A membrane type holder used for this application.

5.3.2 UASB Design Comparison

Initially, UASB is designed to treat the effluent of the wastewater plant, which still